

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-158-1-1,2-505590

Date of Receipt:-10/06/2024

Tr No-350416073

Letter No:- Dt 15/05/2024

Start Date:-12/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-12/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/mm2	
										Observed N/mm2	Specified For days curing
1	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	514000.00	514.00	22.84	--
2	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	513000.00	513.00	22.80	--
3	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	515000.00	515.00	22.89	--
1	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	512000.00	512.00	22.76	--
2	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	516000.00	516.00	22.93	--
3	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	517000.00	517.00	22.98	--
1	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	513000.00	513.00	22.80	--
2	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	515000.00	515.00	22.89	--
3	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	514000.00	514.00	22.84	--
1	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	513000.00	513.00	22.80	--
2	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	515000.00	515.00	22.89	--
3	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	512000.00	512.00	22.76	--
1	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	514000.00	514.00	22.84	--
2	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	513000.00	513.00	22.80	--
3	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	515000.00	515.00	22.89	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, o=India, ou=PWID
ou=VOCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024.06.13 09:59+05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-158-1-1,3-505590

Date of Receipt:-10/06/2024

Tr No-350416073

Letter No:-- Dt 15/05/2024

Start Date:-12/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-12/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	510000.00	510.00	22.67	--
2	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	508000.00	508.00	22.58	--
3	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	509000.00	509.00	22.62	--
1	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	511000.00	511.00	22.71	--
2	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	513000.00	513.00	22.80	--
3	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	509000.00	509.00	22.62	--
1	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	508000.00	508.00	22.58	--
2	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	510000.00	510.00	22.67	--
3	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	511000.00	511.00	22.71	--
1	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	509000.00	509.00	22.62	--
2	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	513000.00	513.00	22.80	--
3	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	511000.00	511.00	22.71	--
1	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	512000.00	512.00	22.76	--
2	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	510000.00	510.00	22.67	--
3	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	508000.00	508.00	22.58	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL
LOTAN DEORE, c=India, e=N o=PWD
ou=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:59:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-157-1-1,1-505589

Date of Receipt:-10/06/2024

Tr No-350417955

Letter No:-- Dt 13/05/2024

Start Date:-12/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-12/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एवढा ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	517000.00	517.00	22.98	--
2	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	516000.00	516.00	22.93	--
3	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
1	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	519000.00	519.00	23.07	--
2	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	518000.00	518.00	23.02	--
3	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	516000.00	516.00	22.93	--
1	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	522000.00	522.00	23.20	--
2	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
3	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	519000.00	519.00	23.07	--
1	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	519000.00	519.00	23.07	--
2	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	517000.00	517.00	22.98	--
3	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	518000.00	518.00	23.02	--
1	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	516000.00	516.00	22.93	--
2	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	519000.00	519.00	23.07	--
3	M-20	12/06/24	10/04/24	63 Days	--	15*15*15	22500	518000.00	518.00	23.02	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, c=India, l=IN, o=PWID
ou=VOCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:58:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-157-1-1,2-505589

Date of Receipt:-10/06/2024

Tr No-350417955

Letter No:- Dt 13/05/2024

Start Date:-12/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-12/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एवढा ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	514000.00	514.00	22.84	--
2	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	516000.00	516.00	22.93	--
3	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	513000.00	513.00	22.80	--
1	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	515000.00	515.00	22.89	--
2	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	517000.00	517.00	22.98	--
3	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	514000.00	514.00	22.84	--
1	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	513000.00	513.00	22.80	--
2	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	516000.00	516.00	22.93	--
3	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	513000.00	513.00	22.80	--
1	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	515000.00	515.00	22.89	--
2	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	514000.00	514.00	22.84	--
3	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	513000.00	513.00	22.80	--
1	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	512000.00	512.00	22.76	--
2	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	515000.00	515.00	22.89	--
3	M-20	12/06/24	12/04/24	61 Days	--	15*15*15	22500	515000.00	515.00	22.89	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL LOTAN DEORE, c=India, l=IN, o=PWID, ou=VQCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:59:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-157-1-1,3-505589

Date of Receipt:-10/06/2024

Tr No-350417955

Letter No:-- Dt 13/05/2024

Start Date:-12/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-12/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एवढाच रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	510000.00	510.00	22.67	--
2	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	508000.00	508.00	22.58	--
3	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	507000.00	507.00	22.53	--
1	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	509000.00	509.00	22.62	--
2	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	511000.00	511.00	22.71	--
3	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	512000.00	512.00	22.76	--
1	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	509000.00	509.00	22.62	--
2	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	511000.00	511.00	22.71	--
3	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	509000.00	509.00	22.62	--
1	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	507000.00	507.00	22.53	--
2	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	511000.00	511.00	22.71	--
3	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	513000.00	513.00	22.80	--
1	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	510000.00	510.00	22.67	--
2	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	509000.00	509.00	22.62	--
3	M-20	12/06/24	15/04/2024	58 Days	--	15*15*15	22500	508000.00	508.00	22.58	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL LOTAN DEORE, c=India, e=IN o=PWD, ou=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:59:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-158-1-1,1-505590

Date of Receipt:-10/06/2024

Tr No-350416073

Letter No:-- Dt 15/05/2024

Start Date:-12/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-12/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	522000.00	522.00	23.20	--
2	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	519000.00	519.00	23.07	--
3	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	517000.00	517.00	22.98	--
1	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	518000.00	518.00	23.02	--
2	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
3	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	521000.00	521.00	23.16	--
1	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	519000.00	519.00	23.07	--
2	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	518000.00	518.00	23.02	--
3	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	516000.00	516.00	22.93	--
1	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
2	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	519000.00	519.00	23.07	--
3	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	518000.00	518.00	23.02	--
1	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
2	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	517000.00	517.00	22.98	--
3	M-20	12/06/24	15/04/2024	63 Days	--	15*15*15	22500	521000.00	521.00	23.16	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, g=SUNIL LOTAN DEORE, c=India, o=PWID, ou=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:59:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-156-1-1,1-505587

Date of Receipt:-10/06/2024

Tr No-350420394

Letter No:- Dt 08/05/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एव्हा ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	525000.00	525.00	23.33	--
2	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	522000.00	522.00	23.20	--
3	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	424000.00	424.00	18.84	--
1	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	524000.00	524.00	23.29	--
2	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	523000.00	523.00	23.24	--
3	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	522000.00	522.00	23.20	--
1	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	525000.00	525.00	23.33	--
2	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	523000.00	523.00	23.24	--
3	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	521000.00	521.00	23.16	--
1	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	522000.00	522.00	23.20	--
2	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	524000.00	524.00	23.29	--
3	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	522000.00	522.00	23.20	--
1	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	523000.00	523.00	23.24	--
2	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	525000.00	525.00	23.33	--
3	M-20	11/06/24	03/04/24	69 Days	--	15*15*15	22500	523000.00	523.00	23.24	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, c=INDIA, o=V&Q.C. DIST. LAB, ou=V&Q.C. DIST. LAB, j=JALNA
Reason: I am approving this document
Location: JALNA
Date: 2024.06.13 09:58:06.30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-156-1-1,2-505587

Date of Receipt:-10/06/2024

Tr No-350420394

Letter No:- Dt 08/05/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एवढे रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
2	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	522000.00	522.00	23.20	--
3	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	523000.00	523.00	23.24	--
1	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	521000.00	521.00	23.16	--
2	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	582000.00	5820.00	258.67	--
3	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	519000.00	519.00	23.07	--
1	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	523000.00	523.00	23.24	--
2	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	522000.00	522.00	23.20	--
3	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	521000.00	521.00	23.16	--
1	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
2	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	523000.00	523.00	23.24	--
3	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
1	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	523000.00	523.00	23.24	--
2	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	522000.00	522.00	23.20	--
3	M-20	11/06/24	05/04/24	67 Days	--	15*15*15	22500	522000.00	522.00	23.20	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, c=India, l=N, o=PWD
ou=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:58+05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-155-1-1,1-505584

Date of Receipt:-10/06/2024

Tr No-350421871

Letter No:- Dt 04/05/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	555000.00	555.00	24.67	--
2	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	553000.00	553.00	24.58	--
3	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	551000.00	551.00	24.49	--
1	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
2	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	554000.00	554.00	24.62	--
3	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	556000.00	556.00	24.71	--
1	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	553000.00	553.00	24.58	--
2	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	551000.00	551.00	24.49	--
3	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	555000.00	555.00	24.67	--
1	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	557000.00	557.00	24.76	--
2	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	556000.00	556.00	24.71	--
3	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	553000.00	553.00	24.58	--
1	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	555000.00	555.00	24.67	--
2	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
3	M-20	11/06/24	04/03/24	99 Days	--	15*15*15	22500	551000.00	551.00	24.49	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, o=India, i=IN, o=PWD, ou=VQCC
LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:57:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-156-1-1,3-505587

Date of Receipt:-10/06/2024

Tr No-350420394

Letter No:- Dt 08/05/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एवढे रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
2	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	518000.00	518.00	23.02	--
3	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	519000.00	519.00	23.07	--
1	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
2	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	517000.00	517.00	22.98	--
3	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	519000.00	519.00	23.07	--
1	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	522000.00	522.00	23.20	--
2	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
3	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
1	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	519000.00	519.00	23.07	--
2	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	517000.00	517.00	22.98	--
3	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	518000.00	518.00	23.02	--
1	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	520000.00	520.00	23.11	--
2	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	521000.00	521.00	23.16	--
3	M-20	11/06/24	08/04/24	64 Days	--	15*15*15	22500	523000.00	523.00	23.24	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gr=SUNIL
LOTAN DEORE, c=India, ou=VQCC LAB JALNA
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:58+05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-155-1-1,2-505584

Date of Receipt:-10/06/2024

Tr No-350421871

Letter No:- Dt 04/05/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	554000.00	554.00	24.62	--
2	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	556000.00	556.00	24.71	--
3	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	557000.00	557.00	24.76	--
1	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	555000.00	555.00	24.67	--
2	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	553000.00	553.00	24.58	--
3	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
1	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	551000.00	551.00	24.49	--
2	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	556000.00	556.00	24.71	--
3	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	555000.00	555.00	24.67	--
1	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	554000.00	554.00	24.62	--
2	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
3	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	553000.00	553.00	24.58	--
1	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	551000.00	551.00	24.49	--
2	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	555000.00	555.00	24.67	--
3	M-20	11/06/24	05/03/24	98 Days	--	15*15*15	22500	554000.00	554.00	24.62	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL
LOTAN DEORE, c=India, e=N o-PWD
ou=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024.06.13 09:57:05.30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-155-1-1,3-505584

Date of Receipt:-10/06/2024

Tr No-350421871

Letter No:- Dt 04/05/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
2	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
3	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	553000.00	553.00	24.58	--
1	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	551000.00	551.00	24.49	--
2	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	553000.00	553.00	24.58	--
3	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
1	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
2	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	551000.00	551.00	24.49	--
3	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	553000.00	553.00	24.58	--
1	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
2	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	554000.00	554.00	24.62	--
3	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
1	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	551000.00	551.00	24.49	--
2	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
3	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	553000.00	553.00	24.58	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL
LOTAN DEORE, e=India, l=N, o=PWD
ou=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:57+05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-154-1-1,1-505583

Date of Receipt:-10/06/2024

Tr No-350422953

Letter No:- Dt 01/05/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	530000.00	530.00	23.56	--
2	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	532000.00	532.00	23.64	--
3	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	533000.00	533.00	23.69	--
1	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	531000.00	531.00	23.60	--
2	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	534000.00	534.00	23.73	--
3	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	533000.00	533.00	23.69	--
1	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	532000.00	532.00	23.64	--
2	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	534000.00	534.00	23.73	--
3	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	531000.00	531.00	23.60	--
1	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	533000.00	533.00	23.69	--
2	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	532000.00	532.00	23.64	--
3	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	531000.00	531.00	23.60	--
1	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	535000.00	535.00	23.78	--
2	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	534000.00	534.00	23.73	--
3	M-20	11/06/24	26/03/2024	77 Days	--	15*15*15	22500	532000.00	532.00	23.64	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL LOTAN DEORE, c=India, e=IN, ou=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:57+05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-154-1-1,2-505583

Date of Receipt:-10/06/2024

Tr No-350422953

Letter No:- Dt 01/05/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	529000.00	529.00	23.51	--
2	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	531000.00	531.00	23.60	--
3	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	533000.00	533.00	23.69	--
1	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	532000.00	532.00	23.64	--
2	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	530000.00	530.00	23.56	--
3	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	531000.00	531.00	23.60	--
1	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	532000.00	532.00	23.64	--
2	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	534000.00	534.00	23.73	--
3	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	533000.00	533.00	23.69	--
1	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	531000.00	531.00	23.60	--
2	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	532000.00	532.00	23.64	--
3	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	530000.00	530.00	23.56	--
1	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	529000.00	529.00	23.51	--
2	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	532000.00	532.00	23.64	--
3	M-20	11/06/24	28/03/2024	75 Days	--	15*15*15	22500	534000.00	534.00	23.73	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL LOTAN DEORE, c=India, e=IN o=PWD, ou=VOCC LAB JALNA
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:57:05.30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div. - NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-154-1-1,3-505583

Date of Receipt:-10/06/2024

Tr No-350422953

Letter No:- Dt 01/05/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	526000.00	526.00	23.38	--
2	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	525000.00	525.00	23.33	--
3	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	527000.00	527.00	23.42	--
1	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	524000.00	524.00	23.29	--
2	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	526000.00	526.00	23.38	--
3	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	523000.00	523.00	23.24	--
1	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	527000.00	527.00	23.42	--
2	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	524000.00	524.00	23.29	--
3	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	526000.00	526.00	23.38	--
1	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	525000.00	525.00	23.33	--
2	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	524000.00	524.00	23.29	--
3	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	522000.00	522.00	23.20	--
1	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	526000.00	526.00	23.38	--
2	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	522000.00	522.00	23.20	--
3	M-20	11/06/24	01/04/24	71 Days	--	15*15*15	22500	525000.00	525.00	23.33	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL LOTAN DEORE, c=India, l=IN, ou=VOCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:57:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-153-1-1,1-505581

Date of Receipt:-10/06/2024

Tr No-350424400

Letter No:- Dt 29/04/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साम/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिन्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
2	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
3	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
1	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	551000.00	551.00	24.49	--
2	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
3	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
1	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
2	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
3	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	547000.00	547.00	24.31	--
1	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
2	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
3	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
1	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	551000.00	551.00	24.49	--
2	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
3	M-20	11/06/24	08/03/24	95 Days	--	15*15*15	22500	548000.00	548.00	24.36	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, c=India, e=IN, o=PWD,
ou=VQCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:56+05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-153-1-1,2-505581

Date of Receipt:-10/06/2024

Tr No-350424400

Letter No:- Dt 29/04/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर , नगर परिषद लोमनेर, जिन्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	547000.00	547.00	24.31	--
2	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
3	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
1	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	546000.00	546.00	24.27	--
2	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
3	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
1	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	547000.00	547.00	24.31	--
2	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
3	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
1	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	547000.00	547.00	24.31	--
2	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	546000.00	546.00	24.27	--
3	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
1	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
2	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
3	M-20	11/06/24	11/03/24	92 Days	--	15*15*15	22500	548000.00	548.00	24.36	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, o=India, i=IN, o=PWD
ou=VQCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:56:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-153-1-1,3-505581

Date of Receipt:-10/06/2024

Tr No-350424400

Letter No:- Dt 29/04/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एव्हा ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
2	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
3	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
1	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
2	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
3	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
1	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
2	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	545000.00	545.00	24.22	--
3	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
1	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	545000.00	545.00	24.22	--
2	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
3	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
1	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	545000.00	545.00	24.22	--
2	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
3	M-20	11/06/24	14/03/2024	89 Days	--	15*15*15	22500	543000.00	543.00	24.13	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE
gn=SUNIL LOTAN DEORE c=India l=IN
ou=V&Q.C. DIST. Lab, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:56+05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-152-1-1,1-505579

Date of Receipt:-10/06/2024

Tr No-350425441

Letter No:- Dt 24/04/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
3	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
1	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
2	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
3	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
1	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
3	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
1	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
2	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
3	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
1	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
3	M-20	11/06/24	18/03/2024	85 Days	--	15*15*15	22500	541000.00	541.00	24.04	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, e=India I=IN o=PWD
ou=V&CC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024.06.13 09:55:06.30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-152-1-1,2-505579

Date of Receipt:-10/06/2024

Tr No-350425441

Letter No:- Dt 24/04/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
2	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
3	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
1	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
3	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
1	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
2	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
3	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
1	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
3	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
1	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
3	M-20	11/06/24	20/03/2024	83 Days	--	15*15*15	22500	541000.00	541.00	24.04	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL
LOTAN DEORE, ou=India, ou=PWID
ou=V&CC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024.06.13 09:56:05.30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-152-1-1,3-505579

Date of Receipt:-10/06/2024

Tr No-350425441

Letter No:- Dt 24/04/2024

Start Date:-11/06/2024

Date :-09/06/2024

Division:-P.W.Jalna

End Date:-11/06/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एकूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
2	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	536000.00	536.00	23.82	--
3	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
1	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
2	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
3	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
1	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	536000.00	536.00	23.82	--
3	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
1	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
2	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
3	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
1	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
2	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	536000.00	536.00	23.82	--
3	M-20	11/06/24	22/03/2024	81 Days	--	15*15*15	22500	537000.00	537.00	23.87	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN
DEORE
DN: cn=SUNIL LOTAN DEORE
gn=SUNIL LOTAN DEORE c=India l=IN
o=PWD ou=VQCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-06-13 09:56:06:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant

Junior Engg

(P.W) Road Project Building Sub .Div

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.

Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-466-1-1,3-523977

Date of Receipt:-19/08/2024

Tr No-410392548

Letter No:- Dt 08/07/2024

Start Date:-21/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-21/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1109000.00	1109.00	49.29	--
2	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1111000.00	1111.00	49.38	--
3	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1107000.00	1107.00	49.20	--
1	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1106000.00	1106.00	49.16	--
2	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1109000.00	1109.00	49.29	--
3	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1108000.00	1108.00	49.24	--
1	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1106000.00	1106.00	49.16	--
2	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1105000.00	1105.00	49.11	--
3	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1109000.00	1109.00	49.29	--
1	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1111000.00	1111.00	49.38	--
2	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1110000.00	1110.00	49.33	--
3	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1108000.00	1108.00	49.24	--
1	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1107000.00	1107.00	49.20	--
2	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1112000.00	1112.00	49.42	--
3	M-40	21/08/2024	12/05/24	101 Days	--	15*15*15	22500	1104000.00	1104.00	49.07	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, g=SUNIL
LOTAN DEORE, o=India, ou=PW
o=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:48+05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.Junior Engg
V & Q.C Dist. Lab, Jalna.(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-466-1-1,2-523977

Date of Receipt:-19/08/2024

Tr No-410392548

Letter No:- Dt 08/07/2024

Start Date:-21/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-21/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1110000.00	1110.00	49.33	--
2	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1112000.00	1112.00	49.42	--
3	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1110000.00	1110.00	49.33	--
1	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1109000.00	1109.00	49.29	--
2	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1106000.00	1106.00	49.16	--
3	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1108000.00	1108.00	49.24	--
1	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1111000.00	1111.00	49.38	--
2	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1113000.00	1113.00	49.47	--
3	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1110000.00	1110.00	49.33	--
1	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1113000.00	1113.00	49.47	--
2	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1112000.00	1112.00	49.42	--
3	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1110000.00	1110.00	49.33	--
1	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1108000.00	1108.00	49.24	--
2	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1111000.00	1111.00	49.38	--
3	M-40	21/08/2024	06/05/24	107 Days	--	15*15*15	22500	1109000.00	1109.00	49.29	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE
gn=SUNIL LOTAN DEORE c=India i=IN
ou=PWD ou=VQCC LAB JALNA
Reason: I am approving this document
Location: JALNA
Date: 2024.08.27 10:48+05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.Junior Engg
V & Q.C Dist. Lab, Jalna.(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-466-1-1,1-523977

Date of Receipt:-19/08/2024

Tr No-410392548

Letter No:- Dt 08/07/2024

Start Date:-21/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-21/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/mm ²	
										Observed N/mm ²	Specified For days curing
1	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1120000.00	1120.00	49.78	--
2	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1123000.00	1123.00	49.91	--
3	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1121000.00	1121.00	49.82	--
1	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1118000.00	1118.00	49.69	--
2	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1119000.00	1119.00	49.73	--
3	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1123000.00	1123.00	49.91	--
1	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1122000.00	1122.00	49.87	--
2	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1120000.00	1120.00	49.78	--
3	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1118000.00	1118.00	49.69	--
1	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1117000.00	1117.00	49.64	--
2	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1123000.00	1123.00	49.91	--
3	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1123000.00	1123.00	49.91	--
1	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1121000.00	1121.00	49.82	--
2	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1122000.00	1122.00	49.87	--
3	M-40	21/08/2024	01/05/24	112 Days	--	15*15*15	22500	1120000.00	1120.00	49.78	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL LOTAN DEORE, o=India, ou=NP Jamner, ou=VQCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024.09.27 10:48:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-465-1-1,3-523973

Date of Receipt:-19/08/2024

Tr No-410393639

Letter No:- Dt 08/07/2024

Start Date:-21/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-21/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/mm2	
										Observed N/mm2	Specified For days curing
1	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1122000.00	1122.00	49.87	--
2	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1126000.00	1126.00	50.04	--
3	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1124000.00	1124.00	49.96	--
1	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1123000.00	1123.00	49.91	--
2	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1125000.00	1125.00	50.00	--
3	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1121000.00	1121.00	49.82	--
1	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1120000.00	1120.00	49.78	--
2	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1118000.00	1118.00	49.69	--
3	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1123000.00	1123.00	49.91	--
1	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1125000.00	1125.00	50.00	--
2	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1121000.00	1121.00	49.82	--
3	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1125000.00	1125.00	50.00	--
1	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1123000.00	1123.00	49.91	--
2	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1124000.00	1124.00	49.96	--
3	M-40	21/08/2024	27/04/2024	116 Days	--	15*15*15	22500	1122000.00	1122.00	49.87	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, c=India, o=PWV
o=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024.08.27 10:48:05.30

Sub-Divisional Engineer

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-465-1-1,2-523973

Date of Receipt:-19/08/2024

Tr No-410393639

Letter No:- Dt 08/07/2024

Start Date:-21/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-21/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/mm2	
										Observed N/mm2	Specified For days curing
1	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1128000.00	1128.00	50.13	--
2	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1130000.00	1130.00	50.22	--
3	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1131000.00	1131.00	50.27	--
1	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1127000.00	1127.00	50.09	--
2	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1124000.00	1124.00	49.96	--
3	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1125000.00	1125.00	50.00	--
1	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1127000.00	1127.00	50.09	--
2	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1129000.00	1129.00	50.18	--
3	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1131000.00	1131.00	50.27	--
1	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1133000.00	1133.00	50.36	--
2	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1124000.00	1124.00	49.96	--
3	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1126000.00	1126.00	50.04	--
1	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1126000.00	1126.00	50.04	--
2	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1128000.00	1128.00	50.13	--
3	M-40	21/08/2024	23/04/2024	120 Days	--	15*15*15	22500	1125000.00	1125.00	50.00	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, g=SUNIL
LOTAN DEORE, o=India, l=IN, ou=PWD
ou=VQCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024.08.27 10:48:05.90

Sub-Divisional Engineer

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-465-1-1,1-523973

Date of Receipt:-19/08/2024

Tr No-410393639

Letter No:- Dt 08/07/2024

Start Date:-21/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-21/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1136000.00	1136.00	50.49	--
2	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1140000.00	1140.00	50.67	--
3	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	142000.00	142.00	6.31	--
1	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1141000.00	1141.00	50.71	--
2	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1139000.00	1139.00	50.62	--
3	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1138000.00	1138.00	50.58	--
1	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1140000.00	1140.00	50.67	--
2	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1142000.00	1142.00	50.76	--
3	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1138000.00	1138.00	50.58	--
1	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1132000.00	1132.00	50.31	--
2	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1136000.00	1136.00	50.49	--
3	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1132000.00	1132.00	50.31	--
1	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1130000.00	1130.00	50.22	--
2	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1128000.00	1128.00	50.13	--
3	M-40	21/08/2024	19/04/2024	124 Days	--	15*15*15	22500	1127000.00	1127.00	50.09	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL
LOTAN DEORE, ou=V&QCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024.08.27 10:47+05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.Junior Engg
V & Q.C Dist. Lab, Jalna.(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-464-1-1,3-523972

Date of Receipt:-19/08/2024

Tr No-410394585

Letter No:- Dt 08/07/2024

Start Date:-21/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-21/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm ²	
										Observed N/mm ²	Specified For days curing
1	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	1130000.00	1130.00	50.22	--
2	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	1129000.00	1129.00	50.18	--
3	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	127000.00	127.00	5.64	--
1	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	133000.00	133.00	5.91	--
2	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	131000.00	131.00	5.82	--
3	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	1135000.00	1135.00	50.44	--
1	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	1127000.00	1127.00	50.09	--
2	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	1129000.00	1129.00	50.18	--
3	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	1128000.00	1128.00	50.13	--
1	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	1132000.00	1132.00	50.31	--
2	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	1133000.00	1133.00	50.36	--
3	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	1135000.00	1135.00	50.44	--
1	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	1127000.00	1127.00	50.09	--
2	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	1129000.00	1129.00	50.18	--
3	M-40	21/08/2024	16/04/2024	127 Days	--	15*15*15	22500	1131000.00	1131.00	50.27	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, o=India, ou=NPWD, ou=VQCC
LAB, JA, ja
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:47:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.Junior Engg
V & Q.C Dist. Lab, Jalna.(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-464-1-1,2-523972

Date of Receipt:-19/08/2024

Tr No-410394585

Letter No:- Dt 08/07/2024

Start Date:-21/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-21/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/mm2	
										Observed N/mm2	Specified For days curing
1	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1132000.00	1132.00	50.31	--
2	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1128000.00	1128.00	50.13	--
3	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1131000.00	1131.00	50.27	--
1	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1135000.00	1135.00	50.44	--
2	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1133000.00	1133.00	50.36	--
3	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1130000.00	1130.00	50.22	--
1	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1129000.00	1129.00	50.18	--
2	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1135000.00	1135.00	50.44	--
3	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1131000.00	1131.00	50.27	--
1	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1132000.00	1132.00	50.31	--
2	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1133000.00	1133.00	50.36	--
3	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1131000.00	1131.00	50.27	--
1	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1129000.00	1129.00	50.18	--
2	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1133000.00	1133.00	50.36	--
3	M-40	21/08/2024	13/04/2024	130 Days	--	15*15*15	22500	1133000.00	1133.00	50.36	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE
gn=SUNIL LOTAN DEORE c=India l=IN
ou=PWD ou=VQCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:47:05:30

Sub-Divisional Engineer

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-464-1-1,1-523972

Date of Receipt:-19/08/2024

Tr No-410394585

Letter No:- Dt 08/07/2024

Start Date:-21/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-21/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/mm2	
										Observed N/mm2	Specified For days curing
1	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1135000.00	1135.00	50.44	--
2	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1120000.00	1120.00	49.78	--
3	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1110000.00	1110.00	49.33	--
1	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1125000.00	1125.00	50.00	--
2	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1129000.00	1129.00	50.18	--
3	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1120000.00	1120.00	49.78	--
1	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1123000.00	1123.00	49.91	--
2	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1119000.00	1119.00	49.73	--
3	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1129000.00	1129.00	50.18	--
1	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1132000.00	1132.00	50.31	--
2	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1135000.00	1135.00	50.44	--
3	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1132000.00	1132.00	50.31	--
1	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1138000.00	1138.00	50.58	--
2	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1129000.00	1129.00	50.18	--
3	M-40	21/08/2024	08/04/24	135 Days	--	15*15*15	22500	1135000.00	1135.00	50.44	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, o=India, ln=IN, ou=PWD
ou=VQCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024.08.27 10:47:05.30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.Junior Engg
V & Q.C Dist. Lab, Jalna.(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-463-1-1,3-523967

Date of Receipt:-19/08/2024

Tr No-410395491

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm ²	
										Observed N/mm ²	Specified For days curing
1	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	532000.00	532.00	23.64	--
2	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	536000.00	536.00	23.82	--
3	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
1	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
2	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
3	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
1	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	533000.00	533.00	23.69	--
2	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	536000.00	536.00	23.82	--
3	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
1	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
2	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	533000.00	533.00	23.69	--
3	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	535000.00	535.00	23.78	--
1	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
2	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	58000.00	58.00	2.58	--
3	M-20	20/08/2024	26/05/2024	86 Days	--	15*15*15	22500	540000.00	540.00	24.00	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL
LOTAN DEORE, c=India, i=IN, o=PWD
ou=VQCC LAB, JAIna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:47:05:30

Sub-Divisional Engineer

(P.W) Road Project Building Sub .Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-463-1-1,2-523967

Date of Receipt:-19/08/2024

Tr No-410395491

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	536000.00	536.00	23.82	--
3	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
1	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
2	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
3	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
1	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
2	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
3	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
1	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
2	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
3	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
1	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
2	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
3	M-20	20/08/2024	22/05/2024	90 Days	--	15*15*15	22500	544000.00	544.00	24.18	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE
gn=SUNIL LOTAN DEORE c=India i=IN
ou=PWD C=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:46:05.30

Sub-Divisional Engineer

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-463-1-1,1-523967

Date of Receipt:-19/08/2024

Tr No-410395491

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	536000.00	536.00	23.82	--
2	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
3	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
1	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
2	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
3	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
1	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
2	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
3	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
1	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
2	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
3	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	545000.00	545.00	24.22	--
1	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
2	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
3	M-20	20/08/2024	19/05/2024	93 Days	--	15*15*15	22500	537000.00	537.00	23.87	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, g=SUNIL
LOTAN DEORE, c=India, l=NP Jamner
ou=VQCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:46:05:30

Sub-Divisional Engineer

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-462-1-1,3-523960

Date of Receipt:-19/08/2024

Tr No-410396450

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
2	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
3	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
1	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	547000.00	547.00	24.31	--
3	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	545000.00	545.00	24.22	--
1	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
2	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
3	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
1	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
2	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	545000.00	545.00	24.22	--
3	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
1	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
3	M-20	20/08/2024	15/05/2024	97 Days	--	15*15*15	22500	542000.00	542.00	24.09	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL
LOTAN DEORE, ou=VQCC LAB, JALNA
Reason: I am approving this document
Location: JALNA
Date: 2024.08.27 10:46+05:30

Sub-Divisional Engineer

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-462-1-1,2-523960

Date of Receipt:-19/08/2024

Tr No-410396450

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
2	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
3	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	458000.00	458.00	20.36	--
1	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
2	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
3	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	547000.00	547.00	24.31	--
1	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	553000.00	553.00	24.58	--
2	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
3	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
1	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
2	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
3	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
1	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
2	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
3	M-20	20/08/2024	11/05/24	101 Days	--	15*15*15	22500	544000.00	544.00	24.18	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, o=India, ou=NPWD,
ou=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:46:05:30

Sub-Divisional Engineer

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

DISTRICT LABORATORY, JALNA.

Test Result Sheet

Office of the A.R.O.

V. & Q.C. DIST. Laboratory

Ambad Square, Jalna

Job No:-PVT-461-1-1,3-523956

Date of Receipt:-19/08/2024

Tr No-410397273

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/mm2	
										Observed N/mm2	Specified For days curing
1	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	536000.00	536.00	23.82	--
2	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
3	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
1	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
3	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
1	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	536000.00	536.00	23.82	--
2	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	534000.00	534.00	23.73	--
3	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
1	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
2	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
3	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
1	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	534000.00	534.00	23.73	--
2	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
3	M-20	20/08/2024	05/05/24	108 Days	--	15*15*15	22500	543000.00	543.00	24.13	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, c=India, l=IN, o=PWD
00=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:46+05:30

Sub-Divisional Engineer

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-462-1-1,1-523960

Date of Receipt:-19/08/2024

Tr No-410396450

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm ²	
										Observed N/mm ²	Specified For days curing
1	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
3	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
1	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
2	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
3	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
1	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
2	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
3	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
1	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
3	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
1	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
2	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
3	M-20	20/08/2024	08/05/24	104 Days	--	15*15*15	22500	550000.00	550.00	24.44	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, g=SUNIL
LOTAN DEORE, c=India, l=IN, o=PWD
ou=VQCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:46+05:30

Sub-Divisional Engineer

(P.W) Road Project Building Sub .Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-461-1-1,2-523956

Date of Receipt:-19/08/2024

Tr No-410397273

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
3	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
1	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	546000.00	546.00	24.27	--
2	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
3	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
1	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
2	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
3	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
1	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
2	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
3	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
1	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	546000.00	546.00	24.27	--
2	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
3	M-20	20/08/2024	02/05/24	110 Days	--	15*15*15	22500	543000.00	543.00	24.13	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=VQCC
LAB JALNA
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:45+05:30

Sub-Divisional Engineer

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

DISTRICT LABORATORY, JALNA.

Test Result Sheet

Office of the A.R.O.

V. & Q.C. DIST. Laboratory

Ambad Square, Jalna

Job No:-PVT-461-1-1,1-523956

Date of Receipt:-19/08/2024

Tr No-410397273

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
2	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	546000.00	546.00	24.27	--
3	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
1	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
2	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
3	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
1	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
2	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
3	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	547000.00	547.00	24.31	--
1	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
2	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
3	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
1	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
2	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
3	M-20	20/08/2024	30/04/2024	112 Days	--	15*15*15	22500	540000.00	540.00	24.00	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gm=SUNIL
LOTAN DEORE, c=India, o=PWV
ou=VOCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024.08.27 10:45+05:30

Sub-Divisional Engineer

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-460-1-1,3-523953

Date of Receipt:-19/08/2024

Tr No-410398034

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm ²	
										Observed N/mm ²	Specified For days curing
1	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
2	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
3	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
1	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
2	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
3	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	537000.00	537.00	23.87	--
1	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
2	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
3	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
1	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
2	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
3	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
1	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
2	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
3	M-20	20/08/2024	28/04/2024	114 Days	--	15*15*15	22500	541000.00	541.00	24.04	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, o=India, i=IN, ou=PWD
LAB, ou=VQCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:45:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.Junior Engg
V & Q.C Dist. Lab, Jalna.(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-460-1-1,2-523953

Date of Receipt:-19/08/2024

Tr No-410398034

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
2	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	539000.00	539.00	23.96	--
3	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
1	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
2	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
3	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
1	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	538000.00	538.00	23.91	--
2	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
3	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	546000.00	546.00	24.27	--
1	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
2	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
3	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	540000.00	540.00	24.00	--
1	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
2	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	545000.00	545.00	24.22	--
3	M-20	20/08/2024	26/04/2024	116 Days	--	15*15*15	22500	542000.00	542.00	24.09	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL
LOTAN DEORE, c=India, ou=P.WD, ou=VQCC
LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:45+05:30

Sub-Divisional Engineer

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-460-1-1,1-523953

Date of Receipt:-19/08/2024

Tr No-410398034

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm ²	
										Observed N/mm ²	Specified For days curing
1	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
2	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	546000.00	546.00	24.27	--
3	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
1	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	542000.00	542.00	24.09	--
2	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	546000.00	546.00	24.27	--
3	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
1	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	544000.00	544.00	24.18	--
2	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	545000.00	545.00	24.22	--
3	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	547000.00	547.00	24.31	--
1	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	543000.00	543.00	24.13	--
2	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	541000.00	541.00	24.04	--
3	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	545000.00	545.00	24.22	--
1	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	545000.00	545.00	24.22	--
2	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	547000.00	547.00	24.31	--
3	M-20	20/08/2024	24/04/2024	118 Days	--	15*15*15	22500	542000.00	542.00	24.09	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL
LOTAN DEORE, ou=India, ou=PWD, ou=VOCC,
LAB JALNA
Reason: I am approving this document
Location: JALNA
Date: 2024.08.27 10:44:05.30

Sub-Divisional Engineer

(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-459-1-1,3-523942

Date of Receipt:-19/08/2024

Tr No-410399057

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
2	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
3	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	559000.00	559.00	24.84	--
1	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
2	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	547000.00	547.00	24.31	--
3	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
1	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
2	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
3	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	547000.00	547.00	24.31	--
1	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
2	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	549000.00	549.00	24.40	--
3	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
1	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	548000.00	548.00	24.36	--
2	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
3	M-20	20/08/2024	22/04/2024	120 Days	--	15*15*15	22500	546000.00	546.00	24.27	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE
gn=SUNIL LOTAN DEORE c=India l=IN
ou=PWD ou=VOCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:45:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.Junior Engg
V & Q.C Dist. Lab, Jalna.(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-459-1-1,2-523942

Date of Receipt:-19/08/2024

Tr No-410399057

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	553000.00	553.00	24.58	--
2	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	554000.00	554.00	24.62	--
3	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	550000.00	550.00	24.44	--
1	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
2	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	555000.00	555.00	24.67	--
3	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	557000.00	557.00	24.76	--
1	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	555000.00	555.00	24.67	--
2	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
3	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	554000.00	554.00	24.62	--
1	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	556000.00	556.00	24.71	--
2	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	557000.00	557.00	24.76	--
3	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	555000.00	555.00	24.67	--
1	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	552000.00	552.00	24.53	--
2	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	551000.00	551.00	24.49	--
3	M-20	20/08/2024	20/04/2024	122 Days	--	15*15*15	22500	555000.00	555.00	24.67	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

R V Dhakne

K.D.Chavan

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.

Junior Engg
V & Q.C Dist. Lab, Jalna.

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, o=SUNIL
LOTAN DEORE, ou=India, ou=PW
ou=VQCC LAB, Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:44:05:30

Sub-Divisional Engineer

(P.W) Road Project Building Sub .Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner

VIGILANCE & QUALITY CONTROL, CIRCLE, AURANGABAD.

Office of the A.R.O.

DISTRICT LABORATORY, JALNA.

V. & Q.C. DIST. Laboratory

Test Result Sheet

Ambad Square, Jalna

Job No:-PVT-459-1-1,1-523942

Date of Receipt:-19/08/2024

Tr No-410399057

Letter No:- Dt 08/07/2024

Start Date:-20/08/2024

Date :-18/08/2024

Division:-P.W.Jalna

End Date:-20/08/2024

Sub div:-NP Jamner

नपजा/साप्र/RR / 2041/2023 Dt 22/12/2023



Name of Work :- जामनेर शहरात सिमेंट रस्ते व आर.सी.सी. गटार बांधकाम (रस्ते विकास प्रकल्प एरूण ३८ रस्ते) मौजे जामनेर, नगर परिषद जामनेर, जिल्हा जळगाव.

C.C.Cube Testing Report

Sr. No	Grade of concrete	Actual Date of testing	Date of Casting	Age of Cube in Days	Wt of Specimen in gm	Dimension of Specimen in cm L W H	Cross Sectional Area in sq.mm	Max Load In N	Calibrated Load in KN	Compressive Strength N/Mm2	
										Observed N/mm2	Specified For days curing
1	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	555000.00	555.00	24.67	--
2	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	559000.00	559.00	24.84	--
3	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	561000.00	561.00	24.93	--
1	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	558000.00	558.00	24.80	--
2	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	557000.00	557.00	24.76	--
3	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	555000.00	555.00	24.67	--
1	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	560000.00	560.00	24.89	--
2	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	561000.00	561.00	24.93	--
3	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	557000.00	557.00	24.76	--
1	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	559000.00	559.00	24.84	--
2	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	554000.00	554.00	24.62	--
3	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	558000.00	558.00	24.80	--
1	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	556000.00	556.00	24.71	--
2	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	561000.00	561.00	24.93	--
3	M-20	20/08/2024	18/04/2024	124 Days	--	15*15*15	22500	560000.00	560.00	24.89	--

Note : The test results are based on samples received in the laboratory

Tested by

Checked by

SUNIL LOTAN
DEORE

Digitally signed by SUNIL LOTAN DEORE
DN: cn=SUNIL LOTAN DEORE, gn=SUNIL
LOTAN DEORE, o=India, ou=PW
ou=VQCC LAB Jalna
Reason: I am approving this document
Location: JALNA
Date: 2024-08-27 10:44:05:30

R V Dhakne

K.D.Chavan

Sub-Divisional Engineer

Civil Engg Assistant
V & Q.C Dist. Lab, Jalna.Junior Engg
V & Q.C Dist. Lab, Jalna.(P.W) Road Project Building Sub.Div
V & Q.C Dist. Lab, Jalna.

Copy Submitted to the S.E. V & Q.C circle Aurangabad.
Copy F.W.Cs to the Dy Engg- Sub Div.- NP Jamner